W/ /7727 e

SPARE PARTS MANUAL

MIKASA TAMPING RAMMER
MTR-40H

Version 2.0 (March 2022)

FOR MORE INFORMATION

CONTACT US ON ORVISIT EXCLUSIVE TO




TAMPING RAMMER
G5 T —

MTR-40H

PARTS LIST
IN—Y Xk

303-06101

WWW.mikasas.com



How to read the marks and remarks used in this parts book.

Section 1 : Explanation of Code Use In “MRK” Column
OO0 : Interchangeable between the new part and the old one.
XX : Not Interchangeable between new and old.
OX : New part is usable for the old machine but the old part is not usable for the new machine.
XO : The old part is usable for the new machine but the new part is not usable for the old machine.
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing
all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo-
Ived in a new assembly.
AD : Newly established(added)
DC : Suspended(discontinued)
NC : Part number changed
QC : Quantity used has been changed
NS : Not supplied individually but supplied in an assembly or a group.
AS : Special part designed to allow interchangeability between new and old part.
CR: Correction

Section 2 : Items Found In “Remark” Column
Serial Numbers  Where indicated, this indicates a serisl number range (inclusive) where a particular part is used.
Model Number Where indicated, this shows that the corresponding part is utilized only with this specific model
number or model number variant.

#or :All parts with the same number following # or  belong to the same assembly. this part cannot be interchanged
individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by ),
then all other parts of that assembly must be replaced with new ones.

Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available.

Section 3: Example

REF NO. [PART NO. PART NAME QTY |MRK |REMARKS
457(1) 5122-09230 Hinge Metal, Upper/24g 1 -1070 #3 (5)
457(2) 5072-09420 Hinge Metal, Upper M16 1 OX(3) | U1071-(6) 3(7)
(1) Old part
(2) New part

(3) New part usable with old machine, but old part not usable with new machine (reference section 1).

(4) Old part number is used through this machine serial number.

(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts
in this assembly must be replaced with old ones.

(6) New part put into use starting with this serial number and is still current.

(7) New part used in an assembly with other parts marked 3, to use this part as a replacement for an old part, all
other 3 marked parts must be changed at the same time.

Section 4: Items Found In “MK2” Column
(only for suspended products)
100 (“O0” is shown in figure) : The part shown in lower line is supplied.
I SD : Not available due to termination of production.
I'NS : Not supplied individually, but supplied in an assembly or a group.
I PD : Supplied as unit product.
SS : Not available after stock run out.

(The contents of this parts catalog are subject to change without notice.)



R~ —7 DR

1. "=V IJRAMNTHEHEINTWIHEABLIUCEEOEKRIITELOEY TT,
MR K#DEE DRk

OO : #Hr. HEBSITHEICHBRMED Y

XX :#, IBES AR B AR L

OX : Frildnix, HELORDYVICHEATEET, TOWIEATEEEA,
XO : HEsE, Frifdmofb IR TEEd, ZoHEMEHTE EEA,
AD : HHEBIMER & 7o 7=F0 5

DC : fEfHZF I L7

NC : fifia— R _R—nZ&HE

QC : EHEHDZEE

NS : i TOMRIEE LARWER M

A'S : EREEETEITAEVET IR ER & D BIANE 2 H - B 7 D DB

CR : BHECETIE GEHERS)

L1 Ex OFr, IHE& CHEMENTEWGS TH, HEROEM A FRICZEImT 2FIT D . FriEda 4 RE SO
ROVIHHTE2HER/HY £3, 2054, Fic® REMARKS (F%) #icit5 %O, #OMNEA
INTWVWET,

MK 2 i DFHF DEM
OO0 (OOWIEHT) it

T DA O B E S (MK 2 ! & 28T a Rk EEA)

'!'SD (SD) D AEPER T B O 7o O MR R 2R R

INS (NS) D AL TORGEZATDRWERML (7 > & TOIRE)

'PD (PD) D BRUERS RIS SRR S TR Y L i TORTE L Laanilin (B THRIE)
S S D AEPERS TRE DT O EFE D ARGERE T 1% 135G ok 22 v v

REMARKS (f#%) WMo E0EK

*O, #O B S DL TN —T R LE T, Bl * 1 : HiEsho 7 —7
H 1.k LIS T 2 IHEBHDO T V—T
—0000 : ANy 7 No. EFIFREFRZOOOOFHE TN
0000 — : Ay 7 No. FIFHERSOOOO SN LM H
) —1001 :1001ZkETHM
1002—:100 25 5
HiL 2 AMEOBMWEREHEAT 21To7286. 25 L TREMARKS (H%5) MIC#EHA S EZIZALy s
No. ZHFEELTAY £T DT, MMBEERICZZHIIZI 0,
HRL 3 EE BRI OH S B, MK 2R AIE SN D556, Fil s DR EMLSMNIEA SN L GE B LU EH
HETLHIHEERH D £7,
2. fERH
Ref No. |PART No. |EBSh4 Fr QTY [MRK [REMARKS
1 1111-11111 |V > 2 1
1 1111-22222 |V > 7 1 |00
2 [2222-22222 |LX— 1 #1 —1150
2 [2222-33333 |L/X— 1 [XX [*1 1151-—
3 3333-33333 |2 %7 ¥ — 1 |AD [%1 1151—

(JEE : [F— Ref No. C/RTEMITHIHMF MR H 2 FEE R LET, ZOHE, HERLO FICHdmasc L, H
HBeh & O H AN 2 B OMR KMIR L Ed, )
1 00 [OO] #ihE S 1111-11111 OIHY > 7 1%, #ihES 1111-22222 OF Y 7
WCEEINTHOT, FHMBEOMEICERERH Y 5,
2 #1 —1150 [XX] #aEs 2222-22222 OIH L A—(%, #inE 5 2222-33333 DL 3—
2 XX %1 1151-— & RHHREE A
3 AD %1 1151— [AD] #Bf%E 5 3333-33333 O 2 17 X —XHH BB 22 - -8B T,
[#1. 1) HHFEOIZAL—7 (#1DO~—27 TRLUEEMS 1. Bidsao

IN—"" (k1 O~—27 TRLULEHM) ER2TOMMERIETHZ &
LV EEMERDH Y T,

[-1150.1151-] #5&E 5 2222-22222 O IH L N— [T, #LEFR S 1150 B E T
fEH SN TCWET, Tz, HnER 2222-33333 O L N— L ELEE
3333-33333 DT % 7 ¥ —|3IEF S 1161 BN OHEH I TVET,



MTR-40H

CRANK CASE & ENGINE | 72207 —A &I

66

30D0

~V<

P

69

e

70—82 g

14 //ﬁg
11-1
28

Ut




MTR-40H 2018/2/26

CRANK & ENGINE /2 Z > 2 br— R & T ¥x 30D **

REF NO. |PART NO. PART NAME I Q’ TY|MRKIMK2|REMARKS
1 3051-17260 CRANK CASE /MTR-40HS 252 —2,/MTR—40HS 1
2 9594-09790 SOCKET HEAD SCREW 8X50 NATNMNIEAFRY 8X50(8. 8) 4
3 0229-10300 FLANGE NUT M8 (7. 5H) 7500 vh M8ELVE(H 7. 5) 4
4 3510-10050 GREASE FITTING A-MTe6X1 TV R=y 7V A-MT6x1 1
5 9590-10320 GREASE FITTING B-MT6X1 JYZR=7F ) B—MT6x1 1 SX
7 3053-43780 CRANK GEAR / MTR-40HS 75 7%% /MTR—40HS 1
8 0410-06305 BEARING 63057 7YY 6305Z 1
9 0410-06203 BEARING 62037 _7YT 6203Z 1 SX
10 9524-01450 WASHER 8. 5X22X3 Uy ¥— 8. 5x22x3 1
11 -1 [0012-20825 BOLT 8X25 T Ak 8x25 T 1
11 -2 {0302-08200 SW M8 SW M8 1
13 3624-55660 BEARING COVER /MT-55 RPY T 98—/ MT—55 1
14 0501-00350 0-RING G-35 O-Yv7 G-35 1
15 0022-00620 BOLT 6X20 SW ALk 6X20 SWAH 2
17 3053-33090 CONNECTING ROD /MTR-35 axIFTuyl /MTR—35 1
18 0420-06304 BEARING 630477 R7YF 6304ZZ 1
19 0801-00520 STOP RING R-52 b SV T R-52 1
20 9524-00130 WASHER 9304 Tyl e— 9X30X4.5 1
21 -1 [0012-20825 BOLT 8X25 T Ak 8x25 T 1
21 -2 [0302-08200 SW M8 SW MS8 1
23 3030-10084 PINION /MT-50V, 52FW, 55 v'=%r /MT—52FW, 55 1
24 0420-06007 BEARING 600777 _7YF 6007ZZ 2
25 3514-37750 SPACER 35.4-42. 7-11/MT50V [Bzx~—%35.4—42. 7—11 1
26 0802-00350 STOP RING S—-35 b SV S-35 1
27 3514-21900 SPACER, CLUTCH DRUM/50 AR—HY—, I59FKFL,/50 1
28 0605-04010 OIL SEAL VB-40525 FANT—)v VB-40525 1
29 0503-00900 0-RING S-90 O-Yv7 S$-90 1
31 3614-63840 CLUTCH AY/CE120T 29v9FAY,/CE120T,/MT, NEW 1
32 005-32042-01 [WOODRUFF KEY yyRI7%— /EC08G 1
33 3010-10210 LOCK WASHER, CLUTCH Ry U9y % —, J59F 1
34 94002-120000S [NUT M12 JFvhM12 *5—5—2 1
36 3623-41610 PACKING, FRONT COVER/MT-55 [/tw¥%> (7Y bHi—) / MT—55 1
37 0022-00620 BOLT 6X20 SW ALk 6X20 SWAH 9
38 3629-10060 THROTTLE LEVER AY /MT-55 [|f8@L/,N\— AY /MT-—55, 60FS 1
39 3623-41550 THROTTLE BODY /MT-55 AryMVR T 4—//MT—55 1
40 3629-10090 THROTTLE, GEAR CP, W/BOLT ZayhLEy CP RIVMY,/MT55 1
42 3624-55620 SLIDER /MT-55 RFAE— /MT—55 1
43 3624-55630 THROTTLE LEVER /MT-55 2y kb A— /MT—55 1
44 0501-00450 0-RING G-45 O-Yv7 G-45 1
45 0502-00100 0-RING P-10 0O-Yv7 P-10 1
46 0311-10160 PW M10 PW M10 4
47 0322-10220 CONICAL SPRING WASHER M10 |m-N%M10,10.2X20X1.1 1
48 0962-06006 SOCKET HEAD SCREW 6X6 RAPAR 6X6 EiE 1
49 0221-31008 CAP NUT M10 Z7uaFyh M10 1
50 0204-10060 NUT M10, H=6 Fvbh M10, #R 1
51 0962-08020 SOCKET HEAD SCREW 8X20 ANATRAMNIEFR 8X20 T ¥4 1
52 0204-08050 NUT M8, H=5 Fvbh M8, #H 2
53 9561-00077 THROTTLE WIRE 690 /40H FETAY— 690—820,40H 1
54 0204-06040 NUT Me, H=4.2 Fvbh M6, #H 2
55 0012-20620 BOLT 6X20 T Ak 6x20 T 2




MTR-40H

CRANK CASE & ENGINE | 72207 —A &I

66

30D0

~V<

P

69

e

70—82 g

14 //ﬁg
11-1
28

Ut




MTR-40H 2018/2/26
CRANK & ENGINE /2 Z > 2 br— R & TP ¥x 30D **
REF NO. |PART NO. PART NAME I Q’ TY|MRKIMK2|REMARKS
56 0311-06100 PW M6 PW M6 2
57 0302-06150 SW M6 SW M6 2
58 0221-30605 CAP NUT M6 Z7a}vyh M6 2
60 9590-06120 CLIP (TCP2-10509B) 2y 7 /TCP2—10509B 1
61 3563-54880 O0IL GAUGE PROTECTOR/MT55 [AANHF—PFuFr¥,/MT55,/GX 1
62 3563-54870 LINK PROTECTOR/MT55/GX Vorrarry¥—,/MT—55,/GX 1
63 -1 [0012-20820 BOLT 8X20 T Ak 8x20 T 4
63 -2 [0302-08200 SW M8 SW M8 4
63 -3 [0311-08160 PW M8 PW MS8 4
64 -1 [0012-20825 BOLT 8X25 T Ak 8x25 T 4
64 -2 (0302-08200 SW M8 SW M8 4
64 -3 [0311-08160 PW M8 PW MS8 4
66 3621-16871 AIR CLEANER AY/MT-55, 50WT |=7—V—3—#i57,/ MT—55, 65H 1
66 -1 [3620-30011 COVER CP, AIR CLEANER/MT55 |#/8—CP, ZY—F—,/MT55, 65H 1
66 -2 [3620-30040 GRIP BOLT CP, AIR CLERNER |ZVyZR/ECP, Z7UV—% /MT65H 1
66 -3 [3620-30020 PACKING, ATR CLEANER/MT-55 [,tw3>, Z#V—% /MT—55, 65H 1
66 -4 [3620-30030 ELEMENT CP, AIR CLCANER/MT |=vAvhCPZY—F ,/MT55, 65H 1
67 0311-08160 PW M8 PW MS8 1
68 0503-00070 0-RING S-7 oO—-Yv7 S—7 1
69 3533-42400 INTAKE PIPE/MT-65H, 62HS AT =047 /MT—65H, 62HS 1
70 5070-10110 CLAMP TC-200 F—INr57F TY175—50X 2
81 3070-10100 FRONT COVER/40H Jay b/ — /MTR—40 1 JPN/EXP
81 3070-10110 FRONT COVER/MQ/40H Ja b~/ MQ,/”MTR—40 1 MQ
91 9122-10027 ENGINE AY GX100TKRB2 T T AY, GX100,/55H,/DOM 1 JPN
91 9122-10028 ENGINE AY/GX100RTKRB6 T PAY, GX100RF/#HMT 1 EXP




MTR-40H SOEOQ
TANK & HANDLE / 2> &\ K)VE%

< | [ 95(JP)
~J —54(EXPMQ)




MTR-40H 2018/2/26
TANK & HANDLE % 22 &> FIL TR ¥x 30E **
REF NO. |PART NO. PART NAME I Q’ TY|MRKIMK2|REMARKS

1 3513-19900 SHOCK ABSORBER B (69° ) /MT—68 2 SX

2 -1 [0015-21020 SOCKET HEAD BOLT 10X20 T |ASARMNALE 10x20 T 4

2 -2 [0331-21009 TOOTHED LOCK WASHER B M10 |4\ #&/#E4& M10 4

3 0022-11020 BOLT 10X20 H, SW AUk 10x20 H, SWHF 4

4 9390-10210 STOPPER RUBBER EH1002 Aby X —=a 5-EH1002 1

5 0302-08200 SW M8 SW M8 1

6 0203-08060 NUT M8 JFvbh M8 1

10 3514-37785 HOLDER, COCK /MT ay IRV E — /MT 1

11 9544-06020 PACKING, FUEL TANK/MT, MTR [/fw3%>, ayriis— /MT, MTR 1

12 9543-00720 FUEL COCK AY /CVL-08 REl=vZ7AY /CVL—08 1

13 9544-06010 STRAINER (#110) AR —F—(#110) 1

14 0012-20830 BOLT 8X30 T Ak 8x30 T 2

15 0302-08200 SW M8 SW M8 2

16 0227-10809 NYLON NUT M8 FAarryh M8 2

17 9524-01450 WASHER 8. 5X22X3 Uy ¥— 8. 5x22x3 2

21 9544-07840 STRAINER  (#80) AR —J—, #80 1 195{JPN

31 3071-22240 HANDLE/MTR-40H »vRv,/MTR—40H 1

36 3619-10021 TANK CAP CP (ORANGE) /FW Fo %%y 7CPIR/IBE, TV L@ 1

36 -1 [3534-49010 STRAP, OIL TANK /MT-HS 2 oS, FANE7/MT—HS 1

36 -2 [3624-58350 SUB CAP (BLACK) /PE/MT Y TxvvS, B PE/MTZ V%% 1

40 3059-10032 FUEL TANK AY/54F/EXP, JP BREZ L 7AY, 2L (Fi, #) #BCAPHH 1 JPN

40 3059-10037 FUEL TANK AY/2L EVP/MQ . 7AY2L /EVP, F-CAPf} 1 MQ

41 3621-16893 F, TANK 2L (GRAY) D/E etz 7, 7v—2L /fokdk@m 1 JPN/EXP

41 3632-18261 FUEL TANK 2L/EVAPO/MT ety 7 2L /EVAPO,/MT 1 MQ

51 9590-26401 FUEL HOSE /80L BREIR—Z ¢$4. 5X ¢ 9X80L 1 119{JPN

51 9590-26103 FUEL HOSE 5. 5X11. 5X80 BB —Z $5. 5X11. 5X80L 1 191{EXP/MQ

52 16910-GB2-005 [FUEL FILTER CP/G100KRB T 4VZ—,/G100KRB #k A 1 SX |JPN

52 16910-GB2-005 [FUEL FILTER CP/G100KRB T 4VZ—,/G100KRB #k A 1 SX |EXP/MQ

53 9590-26402 FUEL HOSE /210L BREIR—R ¢4.5X ¢ 9X210L 1 195(JPN

53 950014500150M [FUEL HOSE (1M) Za—x)LR—X(MER5E) ¢ 4. 5X ¢ 9 1 EXP/MQ

54 95002-4085008 [CLAMP, TUBE Fa—TI507 %5—5—2 3 JPN

54 95002-4085008 [CLAMP, TUBE Fa—TI57 %5—5—2 4 EXP/MQ

55 9544-07060 HOSE BAND 9 H—ZANUK 69 1 119{JPN




MTR-40H SOF0

SPRING & GUIDE CYLINDER /| A )T ) B —&HA R 2 —

3

o

-y

1 -

2\




MTR-40H 2018/3/2
SPRING & GUIDE CYLINDER R Y>> 5 —&H4 PV 25— *¥x 30F **
REF NO. |PART NO. PART NAME I Q’ TY|MRKIMK2|REMARKS

1 3054-64130 PISTON PIN P-TYPE/MTR-40F |¢Rhr ¥y, /MTR—40F /755K 1

2 3684-59920 PLUG, PISTON PIN / MTX-60 |ERrrEv 752,/ MTX—60,/d12 2 SX

3 3053-37982 PISTON ROD (M14/MTR-35 EAhrryk (M14,/MTR35SH#HE 1

4 3054-51550 PISTON END(M14) /MTR-35 vXhxrF(M14) /MTR—35 1

6 3054-46400 STOPPER, UPPER /MTR-35 Abho— (k) /MTR—35 1

7 3054-46410 CYLINDER CAP /MTR-35 N E—FyyS /MTR—35 1

8 3054-46420 MAIN SPRING /MTR-35 A AT T /MTR—35 2

9 3072-19790 SPRING CYLINDER/MTR/GX RSV TV F— /MTR(GX) 1

11 3051-12730 GUIDE CYLINDER /MTR-35 HARL Y F— /MTR—35 1

12 0651-05010 DUST SEAL DKI-5367811 FZXp—) DKI—5367811 1

13 0805-10680 STOP RING TH-R-68 Aby SV TH—R—68 1

14 3510-10050 GREASE FITTING A-MTe6X1 TV R=y )V A-MT6x1 2

15 3054-46430 STOPPER /MTR-35 AR s— /MTR—35 1

16 -1 [0012-20815 BOLT 8X15 T Ak 8x15 T 4

16 -2 [0302-08200 SW M8 SW M8 4

18 3054-46440 GRIP /MTR-35 VAP VA /MTR—35 1

19 0015-20815 SOCKET HEAD BOLT 8X15 T ANARAMNARNLE 8x15 T 2

21 3054-46450 DUST SLEEVE /MTR-35 FRARRY —7 /MTR—35 1

22 3054-46460 SLEEVE BAND /MTR-35 RY—TF UK /MTR—35 1

23 0012-20835 BOLT 8X35 T Ak 8x35 T 1

24 0203-08060 NUT M8 JFvbh M8 1

26 0501-00800 0-RING G-80 O-Yv7 G-80 1

27 -1 (0012-21025 BOLT 10X25 T A/ 10x25 T 4

27 -2 10302-10250 SW M10 SW M10 4




MTR-40H 30G0
FOOT/ 7—MES%




MTR-40H 2018/2/26
FOOT 7 — P B5fR ¥*x 330G *x
REF NO. |PART NO. PART NAME B 4 B Q’ TY|MRK|MK2|REMARKS
A [3059-10050  |FOOT ASSY 150B/MTR-40F  |7—RAY,/150B,/40FNA&RZAT 1

1 0091-10033  |BOLT, SQUARE NECK 10X50 00 £ 48 MR Lk (M10 X 50) 2

2 0227-11012  |NYLON NUT M10 FAmrFyh M10 2

3 0302-10250  |SW M10 SW M10 2

4 0091-10034  |BOLT, SQUARE NECK 12X65 MO £ 1R ARV R (M12 X 65) 4

5 0227-11214  |NYLON NUT M12 FAmLFyh M12 4

6 0302-12300  |SW M12 SW M12 4

11 3064-61630  |FOOT COVER 140/MTR-40F  |7—k#,8—(140) /MTR—40F 1




MTR-40H
FOOT (OPTION) / 7— MR (A T32)

30HO0

100 mm WIDTH

200 mm WIDTH




MTR-40H 2018/2/26
FOOT (OPTION) =7 — PB4 (4723 2) *¥x 30H **
REF NO. |PART NO. PART NAME I Q’ TY|MRKIMK2|REMARKS
A 3059-10070 FOOT ASSY 100B/MTR-40F 7—hAY,/100B,/40F U AR Z AT 1
B 3059-10060 FOOT ASSY 200B/MTR-40F 7—hAY,/200B,/40F U AR T AT 1
1 0091-10033 BOLT, SQUARE NECK 10X50 A+ MR/ (M10X50) 2
2 0227-11012 NYLON NUT M10 FAarryh M10 2
3 0302-10250 SW M10 SW M10 2
4 0091-10034 BOLT, SQUARE NECK 12X65 A MALF(M12X65) 4
5 0227-11214 NYLON NUT M12 FAarryh M12 4
6 0302-12300 SW M12 SW M12 4
11 3064-61620 FOOT COVER 96B/MTR-40F 7 —F/3—(96) /MTR—40F 1
11 3064-61630 FOOT COVER 140/MTR-40F 77— " —(140) /MTR—40F 1




30I0
MTR-40H

NAME PLATES / ##&E8{%

§%x;g&««g«g@(((gl

Hlehaasa $3-000342
NPA-1472: EHIGX




MTR-40H 2018/2/26
DECAL & NAME PLATE #51KBI17 *k 30] %%
REF NO. |PART NO. PART NAME B 4 B Q’ TY|MRK|MK2|REMARKS
1 9201-01200  |DECAL, GREASE iR JV—A ikt 3
2 9202-09610  |DECAL, CLEANING ELEMENT  |88#%. 7L 2V —F—Edk 1
3 9202-09570  |DECAL, E/G R.P.M 38004100 |§4%.E,/GEER#HE 4100rpm 1
4 9202-10870  |DECAL, COUTTON/CONBI PL4  |g%#K. PLAREM&-# 1
5 9209-00100  |DECAL, SET/MT, MTX/EXP, BU __|$##fzv b/ MT—MTX,EXP, EU 1
6 9202-06910  |DECAL, DOWN TOWARD (RAMMER) |&fi% . SBILIAIE (52— ) 3¢ 1| [sx [Exp
7 9202-11000  |DECAL, CAUT. ACYCLE&GREASE |@8i%, BRIEEAY A2, FV—R /5 1 EXP
8 9202-11690  |DECAL, LEVER OPERATION $iAR, LS—HR1E/ FusE4EE /MT —65H 1 EXP
9 9202-10170  |DECAL, GASOLINE ONLY R, HYV ALY —/MQ,/MT65H 1 EXP
10 9202-10160 _ |DECAL, SERVICE MONTHLY WtR, 7Y —F—Bifl /T /MQ 1 MQ
11 9202-10180  |DECAL, CHECK DAILY (FILTER) |8, 7V 741 #—Edk,/MQ,/65H 1 MQ
12 9202-14100  |DECAL ,E/G FIRE WARNING  |84%, =o v k #EHET L/ MQ 1 MQ
13 9202-16780  |DECAL, EPA/EVAP COMPLIANT |84%. EPA,/EVAPHSIEAT A MQ 1 MQ
14 9201-13320  |PLATE, SERIAL NO.MTR-40H/JP|§%4%, &% /MTR—40H/[€ /CE4E 1 JPN
15 9202-21590  |PLATE, SER. NO. /MTR-40H/5CE |g#%, #4% /MTR—40H /Fr [ CE 1 EXP
16 9202-20780  |PLATE, SERTAL NO.MTR-40HS |é%#%, 4% /MTR40HF (MQ) 1 MQ
17 9202-21550  |PLATE, SER. NO. /MTR-40H/EXP |g8#%, 8% /MTR—40H,/ F/ ECEH 1 CHINA
21 9201-08630  |DECAL, CAUTION(JAPANESE) |&t%. S@ILR R (548) 1 JPN
22 9201-10361  |DECAL, CAUT. GREASE/JP AR, BRIEEAF A2, ZV—R/FIX 1 JPN
23 9201-09980  |DECAL, LEVER OPERATION R, L \—$1E/MT55 MVHR60 1 192{JPN
24 9201-09970  |DECA, OTL/FLUID LEVELS GAAR., A AL RBL AR/ MT55 /997 1 JPN
25 9201-09520  |DECAL, ENGINE SET R.P.M  |§8#%. =o v bo NAGERRBIRE Fi 1 JPN
31 9202-10550  |DECAL, IMER-MARK / MT S < —AIMERHR 1 IMER
32 9202-17240  |DECAL, IMER, 3ANS GARANTIE |84,/ AA— VAL 34E(REE 1 IMER
41 9202-10310 _ |DECAL, EC NOISE REQ. LWA107 |#4%. ECEEBELWA107 1 EXP
51 9202-20410  |DECAL, EXHAUST GAS/CHN/55 |§64R. fEPERA A2k HHI#AIE S /55 1 CHINA




MIKASA SANGYO CO., LTD.

1-4-3 Kanda-Sarugakucho,Chiyoda-ku,Tokyo,101-0064,Japan

=SHERMKASH

T101-0064 REERTRHEXSHIRZE]1-4-3

BIBICRET A HMEE
TEL 048-734-2402 FAX 048-734-7678
ERmIcEYT 2BMEeE
TEL 048-734-2401 FAX 048-736-6787
ZDMMDOHBEE
info@mikasas.com
Web /\0_\‘/ )R |\ Vi o
https://www.mikasas.com/MIKASA/index.htm| [El At

PRINTED IN JAPAN



Parchem Construction Supplies Pty Ltd

1956 Dandenong Road, Clayton VIC 3168, Australia
Phone: 1300 353 986

flextool.com.au

ABN 80 069 961 968

This manual summarises our best knowledge of the product based on the information available at the time of publication. You should read this manual carefully and
consider the information in the context of how the product will be used. Our responsibility for products sold is subject to our standard terms and conditions of sale.

DISCLAIMER:

Any advice, recommendation, information, assistance or service provided by us in this manual is given in good faith and is believed by us to be appropriate and reliable.
However, any advice, recommendation, information, assistance or service provided by us is provided without liability or responsibility PROVIDED THAT the foregoing shall
not exclude, limit, restrict or modify the right entitlements and remedies conferred upon any person or the liabilities imposed upon us by any condition or warranty implied
by Commonwealth, State or Territory Act or ordinance void or prohibiting such exclusion limitation or modification. The product can be expected to perform as indicated
in this manual so long as operation and operational procedures of the individual products are followed as recommended in this manual.

Design and technical specifications may be subject to changes.

© This publication is copyright. All rights are reserved. Flextool is a registered trade mark of Parchem Construction Supplies Pty Ltd. Mikasa is a registered trade mark
of Mikasa Sangyo Co. Ltd, used under licence.

oo N RVATION EXCLUSIVE TO )Flextool”

¢
7] X
\/'=2 SINCE 1951

CONTACT US ON OR VISIT




	00-03 REMARK INDEX EN
	00-04 REMARK INDEX JP
	【3OD】1_CRANK CASE & ENGINE_JP&EX
	【3OE】2_TANK & HANDLE
	【3OF】3_SPRING & GUIDE CYLINDER
	【3OG】4_FOOT
	【3OH】5_FOOT (OP)
	【3OI】6_NAME PLATES_MQ
	LIST-MTR-40H
	新取説裏（国内)



